IMPORTANT MANUAL DO NOT THROW AWAY

Poulan PRO

—""

/t)/

REPAIR PARTS MANUAL

A WARNING:

M O D E L " Read this Manual and follow all Warnings
and Safety Instructions. Failure to do so

can result in serious injury.
LAWN TRACTOR

ALWAYS WEAR EYE PROTECTION DURING OPERATION

Visit our website: www.poulan-pro.com

423312 Rev 2 03.02.09 CL Printed in the U.S.A.




HOW TO USE THIS MANUAL

This manual is designed to provide the customer with a means to identify the parts on his/her tractor
when ordering repair parts. The illustrations may or may not represent the actual assemblies; therefore,
it is not recommended to use this manual as a guide to assemble or disassemble the tractor. Some
hardware and parts are drawn larger in order to more readily identify them.

Each tractor has its own model number.
The model number for your tractor can be found on the fender under the seat.
When ordering parts, always give the following information:

* Product - “TRACTOR”

+ MODEL NUMBER - “PB195H42LT (96042003603)”

» Part Number

+ Part Description

TABLE OF CONTENTS

ST 0 T I L 3
I 0 N o 0 4-5
0 o S 6-7
D 8-9
L] 10-11
STEERING ... s e nn e 12
S ] L 13
MOWER DECK ...t nssssssss s s s s ssss s s s s sammms s s s s s nnnas 14-15
L0 AT = | 16
] 0 17
WARRBANTY ..ciiiisssssssssnsssssssssssnssne s s s s s e e s BACK COVER



TRACTOR - - MODEL NUMBER PB195H42LT (96042003603), PRODUCT NO. 960 42 00-36

SCHEMATIC

SCH11

NOTE

YOUR TRACTOR IS
EQUIPPED WITH A SPECIAL
ALTERNATOR SYSTEM.

THE LIGHTS ARE NOT
CONNECTED TO THE
BATTERY, BUT HAVE THEIR
OWN ELECTRICAL SOURCE.
BECAUSE OF THIS, THE
BRIGHTNESS OF THE LIGHTS
WILL CHANGE WITH ENGINE
SPEED. AT IDLE THE LIGHTS
WILL DIM. AS THE ENGINE IS
SPEEDED UP, THE LIGHTS
WILL BECOME THEIR

BRIGHTEST.

IGNITION SWITCH

POSITION | CIRCUIT  “MAKE”

OFF M+G+A1

RUN/OVERRIDE| B+A1

RUN B+A1 L+A2

START |B+S+A1

C ‘ ‘ ‘ S
BATTERY
, SOLENOD STARTER
RED RED ‘
AMMETER FUSE |
(OPTIONAL)
|
L
WHITE
!
| |
1 |
| |
| !
| |
f M : ATTACHMENT CLUTCH
I (CLUTCH OFF)
l ! BLACK
,,,,,,,, J N\ >%
CLUTCH/BRAKE GRAY
(PEDALUP) | | _ _ _ - ---—-—_—-—-—----Z
| |
| |
BLACK | REVERSE SWITCH |
| (NOT IN REVERSE) |
BLACK | !
| |
| |
r--TTT T o I
BLACK 1 |
A2 BLACK |
N BLACK < hd SEAT SWITCH \
13 BLACK (NOT OCCUPIED) !
. 4/ AN BLACK BLACK |
o I
[ |
~B |
L |
| |
1 JUNCTION |
ICONNECTOR |7 "X° 7~ 7N _ N
| |
e ! © ‘
I | |
g | SHORTING ‘
E | CONNECTOR |
@ , CHASSIS |
(HARNESS |
L O IGNITION O SPARK ® :
UNIT PLUGS GAP
(2 PLUGS ON
(OPTIONAL) TWIN CYL. ENGINES)
HOUR BLACK
METER O
«
<
o
POWER OUTLET
(OPTIONAL)
FUEL SHUT- OFF
CHARGING SYSTEM OUTPUT 28 VOLTS AC MIN. @ 3600 RPM
SOLENOID 3 AMP DC @ 3600 RPM (CHARGING SYSTE% DISCONNECTED)
(IF SO EQUIPPED)
RED (77777777777777777‘
( >—’< }—E ANN_/ T
® prmee e \ LIGHTING SYSTEM OUTPUT | | ®
| Q/ i 5 AMP AC @ 3600 RPM DIODE ' ALTERNATOR |
i O % ORANGE ‘L 7777777777777777 |
L LIGHT SwWITCH | 14 VOLTS AC MIN. @ 3600 RPM (LIGHTS OFF)
BROWN * BLACK
HEADLIGHTS 4

=
0 G
02 G5

D; O
| —
CHASSIS HARNESS

CONNECTOR
(MATING SIDE)

DASH HARNESS
CONNECTOR
(MATING SIDE)

3

WIRING INSULATED CLIPS —@—
NOTE: IF WIRING INSULATED  NON-REMOVABLE
CLIPS WERE REMOVED FOR CONNECTIONS
SERVICING OF UNIT, THEY

SHOULD BE RE-INSTALLED TO O
PROPERLY SECURE YOUR REMOVABLE
WIRING.

CONNECTIONS



TRACTOR - - MODEL NUMBER PB195H42LT (96042003603), PRODUCT NO. 960 42 00-36

ELECTRICAL

T02S

With 12V Outlet Option

103

59

With Service Minder Option




TRACTOR - - MODEL NUMBER PB195H42LT (96042003603), PRODUCT NO. 960 42 00-36
ELECTRICAL

KEY PART

NO. NO. DESCRIPTION

1 163465 Battery

2 74760412 Bolt Hex Hd 1/4-20 unc x 3/4
8 193228 Box Battery

16 176138 Switch Interlock

21 183759 Harness Socket Light

22  4152J Bulb, Light #1156

25 412894 Cable Battery

26 175158 Fuse

27 73510400 Nut Keps Hex 1/4-20 unc

28 198885 Cable Ground 18" Rear Battery Blk 6 Ga.
29 401545 Switch Seat

30 193350 Switch Ign

33 411935 Key/Chain

34 110712X Switch Light/Reset

40 401098 Harness Ign

41 17720408 Screw 1/4-20 unc x 1/2

42 131563 Cover Terminal Red

43 192507 Solenoid

55 17060512 Screw 5/16-18 x 3/4

71 400449 Harness Ign. Chass.

79 175242 Socket Asm. Bulb Twistlock
87 197802 Switch Interlock Clutch Cable
90 400725 Cover Terminal

92 196615 Harness Pigtail Console ROS
93 192540 Screw Plastic 10-14 x 2.0

94 191834 Modual Reverse ROS

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



TRACTOR - - MODEL NUMBER PB195H42LT (96042003603), PRODUCT NO. 960 42 00-36
CHASSIS

15

Chassis-tex_elite-sv-pro_11_r2



TRACTOR - - MODEL NUMBER PB195H42LT (96042003603), PRODUCT NO. 960 42 00-36

CHASSIS

KEY PART

NO.

287

NO.

412282
197783X428
183393X428
183834X599
183828
183835X599
17060512
414872X428
412282
17490508
416358
184921
193224X428
184322
407807
194329
17000612
142432
193243
400776
195228
194260
193102X428
193057
74780520
183829X428
17000512
73900500
414581
183833
183832
409167
195161
406129
73930500
17600406

DESCRIPTION

Drawbar, Upper

Dash

Hood

Lens Grille LH

Grille

Lens Grille RH

Screw 5/16-18 x 3/4

Fender

Drawbar, Lower

Screw Thdrol 5/16-18 x 1/2
Screw #10 x 0.750 ROS Thread
Bumper Hood

Cupholder

Duct Heat Hood

Bracket Pivot

Shield Browning/Debris

Screw Hexwsh Thdrol 3/8-16 x 3/4
Screw Hex Wsh Hi-Lo 1/4 x 1/2
Crossmember

Screw 10-24 x 5/8 Wshd Qdrx
Bushing Steering

Chassis

Bushing Mtg. Fender Crgo.
Dash Lower

Bolt Fin Hex 5/16-18 x 1-1/4
Insert Grille

Screw 5/16-18 x 3/4

Nut Lock Hex Flange 5/16-18
Console Asm. Deck Lift

Bezel Grille RH

Bezel Grille LH

Rod Pivot Chassis

Stud Fastener

Spacer Fender

Nut center Lock 5/16-18

Screw Hex Washead 1/4-20 x 3/8

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



TRACTOR - - MODEL NUMBER PB195H42LT (96042003603), PRODUCT NO. 960 42 00-36

DRIVE

drive-tex_T2_fender 12



TRACTOR - - MODEL NUMBER PB195H42LT (96042003603), PRODUCT NO. 960 42 00-36

DRIVE

KEY PART
NO. NO

1 aeo---

2 123583X
15 19131316
17 197296
22 197660
23  409154X421
29 408391
33 12000001
35 197722
37  121749X
42  8883R
49 72110614
50 194327
51 73900600
52 194326
56  125907X
64 196200

70  193220X428
73 74490544

74 142432
80 408393
99 408418

114 73800500
116 73900500
121 175611

122 72010520
125 17000512
153  4497H

159 76020412

DESCRIPTION

Transaxle, Hydro Gear T2
(Internal Parts Not Available)
Key Square

Washer 13/32 x 13/16 x 16 Ga.
Spring, Brake

Rod Shift

Knob

Rod, Brake

Ring E

Rod, Brake, Park

Washer 25/32 x 1-1/4 x 16 Ga.
Cover, Foot Pedal

Bolt

Pulley Idler Flat

Lock Nut 3/8-16

Idler V-Groove 910" Offset
V-Belt, Drive

Shaft Asm. Pedal Brake Control
Console

Bolt Hex 5/16-18 Gr. 5

Screw 1/4 x 1/2

Strap Torque

Rod Spring Bypass

Nut Lock 5/16-18 unc

Nut Lock Hex Flange 5/16-18
Bracket Strap Torque

Bolt 5/16-18 x 2.50

Screw 5/16-18 x 3/4

Retainer Spring 1"

Pin Cotter 1/8 x 3/4

KEY PART

NO.

160
161
165
166
167
170
174
175
176
178
183
184
185
186
187
188
189
190
205
221
231
232
233
279

NO.

169484
105709X
196212
197290
405257
413430
197289
408539
196214
197456
156972
198403X505
72110622
194321
19133210
194323
194317
194318
121748X
403187
407287
74780716
405296
408538

DESCRIPTION

Retainer Clip

Spring, Return, Clutch
Bushing

Nut Push .625

Latch Brake Parking

Keeper Belt Centerspan

Nut Push

Shaft Asm Shift

Arm Clevis Rod Shift

Spring Shift

Spacer Axle

Handle Parking Brake

Bolt

Spacer Retainer

Washer

Link Clutch Ground Drive
Bellcrank Ground Drive
Keeper Bellcrank Ground Drive
Washer 25/32 x 1-5/8 x 16 Ga.
Retainer Spring Clip Handle
Idler V-Groove 1.688" Offset
Bolt 7/16-14 x 1 Gr 5
Washer Serrated

Link Shift

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



TRACTOR - - MODEL NUMBER PB195H42LT (96042003603), PRODUCT NO. 960 42 00-36
ENGINE

OPTIONAL EQUIPMENT

Spark Arrester
P engine-bs-1cyl-tex_4

10



TRACTOR - - MODEL NUMBER PB195H42LT (96042003603), PRODUCT NO. 960 42 00-36
ENGINE

KEY PART

NO. NO. DESCRIPTION

1 - Engine B&S Model No. 31P677
2 137352 Muffler

9 194319 Keeper Belt Engine

12 401985 Pulley Engine

15 407545 Tank Fuel 1.50

18 197725 Cap Asm

20 176636X421  Control Throttle/Choke

21 416358 Screw #10 x 0.750 BOS Thread
28 401137 Fuel Line

29 137180 Spark Arrester Kit

37 123487X Clamp Hose

42 10040700 Washer Lock 7/16
45 73510400 Nut Keps Hex 1/4-20 unc

69 165291 Gasket

79 192334 Screw Socket Hd 5/16-18 x .75
81 148456 Tube Drain Oil Easy

82 181654 Plug Drain Oil

84 17060620 Screw 3/8-16 x 1-1/4

85 173937 Bolt Hex 7/16-20 x 4 x Gr. 5-1.5

90 17000616 Screw 3/8-16 x 1.0
96 19091416 Washer 9/32 x 7/8 x 16 Ga.
97 17670412 Screw 1/4 - 20 x 3/4

NOTE: All component dimensions given in U.S. inches
1 inch = 25.4 mm

Engine Power Rating Information

The gross power rating for individual gas engine models is labeled in accordance with SAE (Society of Automotive Engi-
neers) code J11940 (Small Engine Power & Torque Rating Procedure), and rating performance has been obtained and
corrected in accordance with SAE J1995 (Revision 2002-5). Actual gross engine power will be lower and is affected by,
among other things, ambient operating conditions and engine-to-engine variability. Given both the wide array of prod-
ucts on which engines are placed and the variety of environmental issues applicable to operating the equipment, the gas
engine will not develop the rated gross power when used in a given piece of power equipment (actual “on-site” or net
horsepower). This difference is due to a variety of factors including, but not limited to, accessories (air cleaner, exhaust,
charging, cooling, carburetor, fuel pump, etc.), application limitations, ambient operating conditions (temperature, humid-
ity, altitude), and engine-to-engine variability. Due to manufacturing and capacity limitations, Briggs & Stratton may sub-
stitute an engine of higher rated power for this Series engine.

11



TRACTOR - - MODEL NUMBER PB195H42LT (96042003603), PRODUCT NO. 960 42 00-36
STEERING

Steering-tex_LEGND2_12

KEY PART

NO. NO.

1 414803X428
2 184706

4 403087

5 403088

6 6266H

7 121748X

8 12000029

9 121232X

13 121749X

14 10040600
15 73540600
16 408220

19 194729

20  198375X428
21 186737

22 194845

26  414854X428
28 17000612
33 10040500
35 194732

45 19113812
50 73900600
53 188967

DESCRIPTION

Wheel, Steering

Axle Asm., Front

Spindle Asm., LH

Spindle Asm., RH

Bearing, Race Thrust Harden
Washer 25/32 x 1-5/8 x 16 Ga.
Ring, Clip #T5304-75

Cap, Spindle

Washer 25/32 x 1-1/4 x 16 Ga.
Washer Lock 3/8

Nut, Crown Lock 3/8-24 unf
Shaft Steering

Plate Steering

Boot, Steering

Adapter, Wheel Steering
Bushing, Strg. Blk

Insert, Wheel Steering

Screw 3/8-16 x 3/4

Washer Lock 5/16

Gear, Sector Plate

Washer 11/32 x 2-3/8 x 12 Ga.
Nut Lock Flg 3/8-16 unc
WasherHardened.793x1.637x.060

12

KEY PART
NO. NO.

54 74760636
55 414736
57 407465
58 194747
59 194748
60 73971000
61 194740
62 194741
63 17000512
64 199849
65 194734
66 71020748
67 194737
68 73900700
69 199162
70 196197
71 196075
72 74780572
78 57079

DESCRIPTION

Bolt Hex HS 3/8-16 unc x 2-1/4
Spacer Brace Axle

Bracket Upstop

Bolt Shoulder Sector Pivot CFM
Washer Thrust Sector Steering
Nut Flange Lock 5/8-11
Draglink, LH

Draglink, RH

Screw 5/16-18 x 3/4

Retainer Clip Spring Steering
Brace Axle Front

Bolt Hex Fghd 7/16-14 x 3 Serr
Bushing PM Front Axle

Nut Lock Flange 7/16-14 Gr. 5
Washer 1.5 x .505x .118
Bracket Deck Susp. Front

Shaft Ext. Steering

Bolt 5/16-18 x 4.5 Gr. 5

Washer Thrust .515 x .750 x .033

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



TRACTOR - - MODEL NUMBER PB195H42LT (96042003603), PRODUCT NO. 960 42 00-36
SEAT

seat-tex_6.5SL_2

KEY PART KEY PART

NO. NO. DESCRIPTION NO. NO. DESCRIPTION

1 406623 Seat 37 73800500 Nut, Lock 5/16-18 unc

2 180166 Bracket Pivot Fender 40 197661 Handle Slide

3 140675 Strap, Asm Fender 41 198200 Spring Latch

6 73800600 Nut, Lock w/Ins. 3/8-16 unc 43 74760612 Bolt 3/8-16 unc x 3/4

7 124181X Spring, Seat Cprsn 44 19133812 Washer 13/32 x 2 3/8 x 12 Ga.

8 171877 Bolt 5/16-18 unc x 3/4 w/Sems

10 196977 Pan, Seat NOTE: All component dimensions given in U.S. inches
21 171852 Bolt, Shoulder 5/16-18 1 inch = 25.4 mm

13



TRACTOR - - MODEL NUMBER PB195H42LT (96042003603), PRODUCT NO. 960 42 00-36

MOWER DECK

)
2
5
x
e
p
<
<
£
(=)
o
<

14



TRACTOR - - MODEL NUMBER PB195H42LT (96042003603), PRODUCT NO. 960 42 00-36

MOWER DECK
KEY PART
NO. NO.

1 196495

6 195186

7 416358

8 193003
-- 139775
11 138971
-- 134149
13 192872
14 187281
15 110485X
16 174493
19 196539
20 159770
21 73680500
23 192557
24 105304X
25 197026
26 110452X
27  193108X428
29 131491
30 173984
31 187690
32 197473
33 400234
34 72110612
36 197379
37 19131316
38 199189
40 73900600
42 197256
43 198410
46 137729
47 197250
55 197249

DESCRIPTION

Mower Housing

Arm Suspension

Screw #10 x 0.750 BOS Thread
Bolt/Washer Asm 7/16-20 unf
Blade, 42" Mulching Premium
(For better wear when mulching)
Blade, 42" Hi-Lift

(For bagging or discharge)
Blade, 42" Mulching Std

(For mulching mowers only)
Shaft Assembly, Mandrel
Housing, Mandrel

Bearing, Ball, Mandrel
Stripper, Mower Deck

Bolt, Shoulder

Baffle, Vortex

Nut, Crownlock 5/16-18 unc
Bracket, Deflector

Cap, Sleeve

Spring, Torsion, Deflector

Nut, Push

Shield, Deflector

Rod, Hinge

Screw Thdrol Rolling Wsh Hd
Washer, Spacer

Pulley, Mandrel

Nut, Toplock, Flanged

Bolt Carr Sh. 3/8-16 x 1-1/2 Gr. 5
Pulley, Idler 4.50 RAW
Washer 13/32 x 13/16 x 16 Ga.
Keeper Belt LH Mandrel

Nut, Lock Flg. 3/8-16 unc
Spring Torsion Retainer

Spring Torsion Brake

Screw Thd Roll 1/4-20 x 5/8
Bracket Clutch Cable

Arm, Idler

15

KEY PART
NO. NO.

56 199092
57 17000616
59 141043
60 197261
62 72110616
63 199477
64 199790
67  198398X421
68 197253
69 72140505
70 198332
113 17000510
116 4898H
117 188606
118 73930600
119 19121414
122 197258
123 197259
144 199204
145 193197
147 401971
152 408714
188 195161
189 73900500
192 197260
195 17000612
241 152927
242 415598
-- 192870
-- 199608

DESCRIPTION

Spacer, Retainer

Screw Hexwsh Thd 3/8-16 x 1
Guard, Tuv Idler (94)

Arm Brake Mower

Bolt Rdhd Sgnk 3/8-16 unc x 2
Arm Brake Mower

Linkage Brake

Handle, Clutch Cable

V-Belt

Bolt Rdhd Sgnk 5/16-18 x 5/8
Clutch Asm. Manual

Screw 5/16-18

Bolt

Wheel Gauge

Nut Lock 3/8-16 unc

Washer 3/8-7/8 x 14 Ga.
Keeper Belt Eng. LH

Keeper Belt Eng. RH

Keeper Belt

Pulley Idler Primary

Spring Return

Cable Clutch Manual w/Spr.
Stud Fastener

Nut Lock Hex Flange

Bracket Brake Stand LH
Screw Hexwsh Thdr 3/8-16 x 3/4
Vis

Port, Washout

Mandrel Assembly (Includes
housing, shaft assembly, and
bearing only - pulley/nut/washer
and blade bolt/washers not
included)

Replacement Mower, Complete

NOTE: All component dimensions given in U.S. inches
1 inch = 25.4 mm



TRACTOR - - MODEL NUMBER PB195H42LT (96042003603), PRODUCT NO. 960 42 00-36
MOWER LIFT

KEY PART

NO. NO.

2 195223

3 195231

7 196492X421
10 196314

87 194209

88 410710

89 19191912
90 194208

DESCRIPTION

Shaft Asm., Lift

Lever Asm., Lift RH

Grip, Lever

Spring Torsion

Pin Cotter 7/16 Bow Tie Lock
Spring Lift Assist

Washer Clear Zinc

Pin Cotter 5/16 Bow Tie Lock

16

KEY PART
NO. NO.

91 195181
97 17000612
98 195270

100 73930600

DESCRIPTION

Link Lift Susp Mower Rear
Screw 3/8-16 x .75

Link Lift Susp. Front Mower
Nut Lock 3/8-16 unc

NOTE: All component dimensions given in U.S. inches
1 inch = 25.4 mm



TRACTOR - - MODEL NUMBER PB195H42LT (96042003603), PRODUCT NO. 960 42 00-36

20

12

DECALS
! 16
4 q4 3
9
/ \
|
13
I /QG
... o
2 R
14
N——" —
KEY PART KEY PART
NO. NO. DESCRIPTION NO. NO.
1 411658 Decal Fender Warning 13 408949
2 408834 Decal Engine H.P. 14 160396
3 186164 Decal Hood LH 16 186163
4 408794 Decal Side Panel 20 145005
6 170563 Decal Warning, Keep Hand Away -- 193226X428
7 411629 Decal Replacement Parts -- 193277X428
8 411175 Decal LWRDASH -- 166960
9 172740 Decal Fender Logo -- 411287
11 423398 Decal Ins Strg Whi -- 423312
12 408948 Decal Fender SD RH
KEY PART
WHEELS AND TIRES NO. NO.
1 59192
2 65139
3 106222X
4 59904
5 106732X421
6 278H
7 9040H
8 106108X421
11 9 106268X
-- 420531
10 7152J
11 104757X421
-- 144334

17

DESCRIPTION

Decal Fender SD LH
Decal V-Belt Schematic
Decal Hood RH

Decal Bat Dan/Psn

Pad Footrest LH

Pad Footrest RH

Decal Bypass

Manual Operator's E&F
Manual Parts

DESCRIPTION

Cap Valve Tire

Stem Valve

TireFT15x60-6

Tube Front

Rim Asm 6" Front

Fitting Grease (Front Wheel Only)
Bearing Flange (Front Wheel Only)
Rim Asm 8" Rear

Tire R T 18 x 9.5-8 Turf Saver
Tire R T 18 x 9.5-8 Turf Saver LT
Tube Rear

Cap Axle

Sealant, Tire (10 oz. Tube)

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



LIMITED WARRANTY

The Manufacturer warrants to the original consumer purchaser that this product as manufactured is free from defects in materi-
als and workmanship. For a period of two (2) years from date of purchase by the original consumer purchaser, we will repair or
replace, at our option, without charge for parts or labor incurred in replacing parts, any part which we find to be defective due
to materials or workmanship. This Warranty is subject to the following limitations and exclusions.

1. This warranty does not apply to the engine, transaxle/transmission components, battery (except as noted below) or com-
ponents parts thereof. Please refer to the applicable manufacturer's warranty on these items.

2. Transportation charges for the movement of any power equipment unit or attachment are the responsibility of the purchas-
er. Transportation charges for any parts submitted for replacement under this warranty must be paid by the purchaser un-
less such return is requested by the manufacturer.

3. Battery Warranty: On products equipped with a Battery, we will replace, without charge to you, any battery which we find
to be defective in manufacture, during the first ninety (90) days of ownership. After ninety (90) days, we will exchange the
Battery, charging you 1/12 of the price of a new Battery for each full month from the date of the original sale. Battery must
be maintained in accordance with the instructions furnished.

4. The Warranty period for any products used for rental or commercial purposes is limited to 90 days from the date of original
purchase.

5. This Warranty applies only to products which have been properly assembled, adjusted, operated, and maintained in ac-
cordance with the instructions furnished. This Warranty does not apply to any product which has been subjected to altera-
tion, misuse, abuse, improper assembly or installation, delivery damage, or to normal wear of the product.

6. Exclusions: Excluded from this Warranty are belts, blades, blade adapters, normal wear, normal adjustments, standard
hardware and normal maintenance.

7. Inthe event you have a claim under this Warranty, you must return the product to an authorized service dealer.
Should you have any unanswered questions concerning this Warranty, please contact:

HOP In Canada contact:

Outdoor Products Customer Service Dept. HOP

1030 Stevens Creek Road 5855 Terry Fox Way

Augusta, GA 30907 USA Mississauga, Ontario
L5V 3E4

giving the model number, serial number and date of purchase of your product and the name and address of the authorized
dealer from whom it was purchased.

THIS WARRANTY DOES NOT APPLY TO INCIDENTAL OR CONSEQUENTIAL DAMAGES AND ANY IMPLIED WARRAN-
TIES ARE LIMITED TO THE SAME TIME PERIODS STATED HEREIN FOR OUR EXPRESSED WARRANTIES. Some areas
do not allow the limitation of consequential damages or limitations of how long an implied Warranty may last, so the above limi-
tations or exclusions may not apply to you. This Warranty gives you specific legal rights, and you may have other rights which
vary from locale to locale.

This is a limited Warranty within the meaning of that term as defined in the Magnuson-Moss Act of 1975.

PoulanPRO




Olduvinod

"G/6 | Op 10y SSopy-uosnubely 10] B Suep aluap swwod a9wi| anueleb aun ise aiuelsed spnan

"aJine un e HoJpud un p syoip saline,p Jinol Issne zeanod SNOA 318 senbyooads xnebg)
S)I0Jp BuUUOp SNOA aljueseb ale) 'snoA e sed juanbijdde,s au SNssap-19 S89IUOUD SUOISN|IXS 18 SUOIOLISal S| anb Jesnod as |
‘uanbasuoo Jed ‘18 ayoldwi aiueleb sun,p 8ainp e| 8p no sjuanbasuod sabewwop sep uo1oLISal suNdNe JusiawIad au s9}I[edo|
sauleua) 1NVOIdaVv4d Nd S3LI0INTdX3 SIILNVHVYD S317 JNOd 101 S33SI03Hd S3A0IHAd SANIN XNV IJLINIT 1S3
3LIOMNdAIT FILNYHYD 31NO0L 13 ININDISNOD NO TALNIAIONI IDOVINNOA NNONY FHANOD 3N JILNVHYD 31130

"918ok ZoAE,| SNOA INb Zayd gsliolne alreu
-U0ISS80U0D NP 8sSaIpe,| 8Nb ISUle BUIYOBW 8110A 8P JBYOR,p 81ep B| ‘aligs ap 0JaWNuU 8| ‘9[9poW NP 0JgWNU 8| JUBUUOP SNOU US

¥3€ NG
ouejuQ ‘ebnessissip VSN 2060€ VO ‘Bisnbny
Kem xo4 Aus) 5589 PEOY 30810 SUBARIS 0E0
dOH 1daq 921A18S JBWoISNY S10NpoId J00pPINO
‘epeue ny dOH

:zojoeuo9 Je|d SnoA |I,s ‘enueseb a)ed JueuIadu0d asuodal sues uolsanb aundne zaline SNoA IS

‘gslone
SI[BUUOISSBOUO0D UN B SUIYdoeW SJ10A J8UIN0}aJ SNOA-Z3||INaA ‘Bljuesed 81190 ap alped 9| suep Jueljus awg|qoid ap seo ug  */

‘anueIeb 81180 8P SN|OX8 JUOS [BWIOU UBN8US,| 18
‘pJepuels alBsSIA | ‘xnewlou sebe|Bal sa| ‘lewiou abesn,| ‘awe| ap sinajeidepe se| ‘SeWe| $8| ‘S8104IN00 S8 (SUoISNOXg ‘9

‘lewlou abesn no UOSIBIA|| B] 8P SIO| S9/BAR NO SO|[EISUI [BW ‘S|QUISSSE [BW ‘SOSNJR JUdWS}081I00U] SOSI[IIN
‘sgiipow 939 o Inb synpo.d xne sed anbydde,s au aiueleb anen -asldoidde uoneUBWNIOP B| SUBP SBUUOP SUONINI}
-SU|l XNE JUSWAWIOJUOD SNUBB.IUS 18 SasIiin ‘sg|bal ‘souow uswsa}da4l09 sunpold xne.nb anbydde.s au apueseb ayay g
"aeniul yeyoe,p ayep e| ap Joydwod e sinol (06) XIp
-1Buin-alrenb e 891wl 1S9 SB|BIDIBWIWOD SUl} SBp B NO uoiedo| us sasodoud synpoid xne a|geoljdde anueleb ap spouad e ¥
‘o91idosdde uoirelusWNI0p B SUEBP SS9UUOP SBAIIOBIIP S| UOJSS SNUS}aJ1ud 8419 Hop a1leleq e "d|ellul jeyoe,p arep
e| op Ja1dwod e 19|dwod siow anbeyd unod suspeq ajjoAnou sunp xud Np g1/| 8419 SnoA unod oo 9 ‘audneq e| suosab
-ueyo9 snou ‘sinof (06) XIp-1Buin-alrenb saidy ‘1eyoe,| Jueains xnemul sinol (06) xip-1Buia-airenb sa| Juepuad asnanjosep
dowilse audpeq ano} ‘uswalnielb ‘suossoejdwal snou ‘eleneq aun,p sadinba synpoid so| Ino4 :8ueReq e| ap apuelen ‘g
'so091d s9| JoAoAual Bp IN8}eyYdE,| B apuewap 9injoenuew anb suiow e
swaoe|dwsal 8] Jnod siwnos (anueseb 81199 Jed sadAN09) s8991d S| S8IN0} 8p Lodsuel] Np ISSNe Slel} Sap 8|gesuodsal 1s
Inajayoe, "Sa410SS820k $8| N0 Jndjowl Jed sauuofoe sjuswadinba se| snojap podsuely np sielysep ajgesuodsal}sainayoe,] g

'So[oIMEe Sop juedlge) np o|qedljdde aiueleb el 18)NSU0d SNOA-z9||INS/ "sedydelap sadald s9|
No (SNOSSap-10 9UUOIUBW BWLWOI JNes) audneq e| ‘sjuesodwod/uoisSsiwsuel} el Ynajow 8| sed a1Anod au anueleb apa) |
:S9JUBAINS SUOdeoXa 18 suolelWwl| Xne
asIwnos 1so afuesed apa) “abesAno,p No alaifew ap INeydp un 83sIxa |I,nb suolewnse snou s|jenbey Ins ‘@291d 81n0} ‘JuswaN}
-elb ‘xi0yd aJ10u e suolade|dwal No suoiasedas snou ‘jeniul Jnajayoe,| ap Ued el ap 1eyoe,p arep el ap Ja1dwod e ‘sue (g) xnap
epuad "abeiAno,p 1o alaifew ap INeap ap a4q)| 1o anjoenuew anb |8} ynpo.d uos anb |eul Jnalayoe,| e Mueseb Jueouge o7

J3LINIT JILNVHVYDO




wuw ‘g = 9onod |-- ‘N-"3 seonod us segu
-uop 1uos juesodwod ap suUoISUBWIP S8 S8I0] :INOHVINIH

(leanL zo 0] 70¢

43y

Ele]
‘ON

Ll

L

SN3Nd ® S3ANOYH

‘aD AS sooyo-aled ep 8luBWOooLI9]
Uasul ap 8luBwWodeI9(d

euseAbsnH 8|ie,| 8p 8luBWOoBI9(
HSVYQYMT op aiuew

-00[809Q GZILIy 8 9P SlUBWOd[EIR]
JUBWIBSSILAR, D 8IUBWOD[BI9(

[eJgye| nesuued np 8lUBWO2[RI8(Q
10deo np sluBWO0[RI9(

d’H INojow Np 8luBWOoBIS(

8|le Np JUBWISSSILOAR 8IUBWOD[BI9(]

NOILdIHOS3a

8p agny) naud ap SHYOUEIY,p IO veehy L
nalsse,| op neadeyd  LgPXLSLYOL
9I91Je Jle g aiquieyd resLL
1748AeS Nl 8-G'6 X 8| | Y 8J91ue naud LES0CY
Jeneg un| 8-G'6 X 8} L Y aJ9lue naud X89290+
.8 8P 8Jalie sjuel el ep slquiesul | 2¥X801901
(Juswis|nas ainaligUE BNOJ) BplIg B JSIed HOV06
(lJuswa|nas ainaldlue 8noJ) JINass|eln) H8/2
.9 ©p ainsuglue sjuel Bl op s|quasug LS Xeel901}
ainsugiue lie g aiqueyn 0665
9-09Xg| Insugiue naud X2e2a0t
SA[eA €] 8p ainingnL 6£199
naud np aAeA g| ap uoyonde) 26165
NOILdIHOS3a 303id
3a
ON
sao9ld ap [anue clLeeer
(sredueuy/sre|bue) airelolidoid np januely /8211y
'q O peld-esodalp uissno)  8Z¥X..2E6|
"9’ paid-as0desp ulsSN0)  8ZrX922EB
sluewodedsd 096991
alleneq
B| ap uosiod/iabuep ap aluewo0o[ed9qg GO0SY |
jodeo np sjueWO2|E29Q £91981
aleplozadel 81011N0J B 8P 8lUBWOI[B29( 96€£091
'D'0 dS so0Yyd-died 8p dluewodedd 676801
NOILdIHOS3a 303id
3d
ON
f.—\
e
8
cl
g \
0¢ € 14

v 9l LE

8v680v 2l
geeeey  |i
ovlell 6
629LLy L
€950/ 9
v6/80Y ¥
¥91981 €
veggoy ¢
8soLly |
3031d 434
3a  3a
ON 'ON

£l

JINVINODTVI3d
9€-00 2v 096 LINAOHd 3a "ON ‘(€09€0021096) L12YHS6L9d 3TIAON 3A OHIWNN - - HNILOVHL



‘ww ¢'Gg = 9onod | -- 'n-"3 seonod us seguuop
JUOS Juesodwo9 ap suoisusWIP S9| SAIN0L :INOHVINTYH

oun 91-8/g ulely oo 0090€6€L 00}

INasu8osy,p

uoisuadsng ap jueaaq ap
uozeb e esnapuol e| Jaljey 0/2561 86
GL X 91-8/€ SIA 2190004} 16
NOILdIHOS3a 303i1d 43d
da 3da
'ON 'ON

9l

Inasuadsy,p dsng ap uozeb

© 8SN8puo] 8p 88y, J8ljey I8LGEL 16
91/S enpusy 8|iIdnoy 802v6lL 06
8||lspuoy Zl6L6L61L 68

1UN8susdsY,p SISsy Jipuog OLL0LY 88
91/, enpusy 8|ildnoy 602v6lL /8
uoISIO] 8p Hossay v1€96L Ol
ooublod  LZ¥Xe6v961 L

"D 8lqwiasus,| ap JaIneT 1£2S61 e
8qJe,| ep 8|quiasug €22S61 2
NOILdIHOS3a 3031d d3d

3a 3a

ON °'ON

3SN3IANOL 3A IOVATT

9€-00 2 096 LINAOHd 3A "ON ‘(€09€002+096) L12rHS61L9d ITIAOW 3A OHIWNN - - HNFLOVHL



‘ww $‘Gg = 9onod | -- ‘nN-"3 seonod us seguuop
JU0S Juesodwod ap suoisuswip s8] s8N0l :JNOHVINIY

Jajgidwon ‘usw

-aoe|dwal ap uozeb e 8snapuo] e
(injou

sed au 9||apu0J/uonoqg ‘ewe| 19
9||9puoJ4/noidg/alnod - JUsWaNas
Jalred 18 ‘aqJe sjquiasus ‘1a110q
1N[oU|) uLpUBW NP B|qWasu]
adnoo

ap neaje|d np abene| ap piodoey
SIA

¥/€ X 91-8/€ SIA

‘5’ poddng

ulal} noJog

ayoeny

abeAeiquiz,p [onue 9| 181989
|odde. ep 1o0SSaY

[ediourid uoisuay ap aljnod
81011N02-8pINL)

‘a’D Jn81o|\ Np 81011N02-8pInL)
6’0 INSJOJ\ NP 8104IN02-9pINK)
"Br ¥1 X 8/,-8/€ 8|[8puoy

oun 9 -8/ uidJy NoJog

anoJ ap poddng

uojnog

81-91/G SIA

abeAeiqwe np sjquesu]

8/G X 81-91/G uojnog
a[eplozadeJ; 81011N0D
abeakeiqus,p 9|qed np uopiny
pJoooey

ulal) ap JaInaT

¢ X oun 91-g/¢ uojnog

ulal) ap JalnaT

Inaosloid

L X91-8/€ SIA

asi0}a.ug

NOILdIHOS3a

809661

048¢61

86SS 1Y
L26¢S|
¢19000.}
09¢/61
005006€.
1915661
v1.80%
1,610V
L61E61
¥0c66 |
652/6}
8Gc/61
Vivici6l
0090€6€L
90988}
H868Y
01500041}
cees86!
=(0]=10) A ¥ A2
€Gc/61
L2 X86E861
06,661
LLV661
9190}1eL
192161
evoLlvl
91900041
26066}

303Id
aa
‘ON

Sl

Inapusi-18eb np seig
abeakeiqus,p o|qed np poddng
8/G X 02-v/} SIA

uoISIO] 8p ulal4 8 Jipuog
anualal ap UoIsIOo] B Jipuog
oun 9| -8/ uIdJ} N0JO]

"£)’0) ULpUR\ NP 8101IN02-9pINK)
er 91 X 91/ X gE/Et 8llepuoy
MVH 0S'v ‘uoisua} ep aljnod

G 19 g/L-1 X 91-g/¢ uojnog
noJog

ulpuep np ainog

8si01841ug

saulwe| si9|lf & SIA

aJgiuleyd e abi|

abueyosp ap Inald9leQ

uoJod uIBlI4

UoISIO0] 8p HOSSaY

uoyouew ap neadeyn
Inajosjop np poddng

oun g1-91/G lUelss-01ne NoJog
aueoIy)

uswsneds e uojnog

Jre e jueinod np jusodsiq
ULIPUB\ NP S9||Iq B Juswa|noy
uupuew np Jayen

aqJe,| op 9|quiasug

(uawenas uozehb

B sasnapuo} sap 9|jied unod)
pJepuels Jud|iied g ‘owe| e
(ebureyosp no snal

Inod) eAgInos-njes 2y ‘ewe| e
(3)1red puenb ainsn,| xnaiw Jnod)
awld e| Jud|ied gy ‘owe| e
jun 0g-91/L

8||epuoy/uojnog np a|quiasug
0GZ X OM# SIA

uoisuadsns ap selg

asnapuo} ap Janiog

NOILdIHOS3a

6vc.l61
0Sc/61
6cl.El
017861
96261
009006€2
681661
91ELELGL
6.€.61
cl90llel
€200y
€Lv.61
069481
¥86€LI
l6v1El
821X801E6I
Xcav0l 1
9¢0./61}
X0€S0}
1956261}
005089¢€.
0226S}
6€5961
gervLl
XG8v011
18¢/81
¢/8¢61|

482
1268C}
G./6€1

€00€6}
8GE9LY
98196}
G696 1

303Id
aa
‘ON

3SN3IANOL 3a H31HVO
9€-00 2 096 LINAOHd 3A 'ON ‘(€09€002+096) L12rHS61L9d 3TIAOW 3A OHINNN - - HNILOVHL



6117 xe)-uew A ey

o N A
©

R4
/

\ 4
/ ey
R
y /Z
\ S
@/Z N
o> (3]

3dSN3ANOL 30 H31HVD

9€-00 2 096 LINAOHd 3 "ON ‘(€09€£002+096) L12vHS619d 3TIAOW 3A OHIWNN - - HNILOVHL



€l

‘ww $‘Gg = 9onod | -- ‘N-"3 seonod us seguuop
JU0S Juesodwod ap suoisuswip s8] s8N0l :JNOHVINIY

"er ¢l X 8/€ ¢ X2ge/E| 8llepuoy cl8eel6l v
¥/€ X oun 91-8/¢ uojnog clo09lv. €V

1enboT ) Jipuog 002861 v

8Inyy eJ J8jQsuo) 199261  OF

oun g1-91/g utely noog 0050088, /€
NOILdIHOS3a 3031d d3H

3a 3a

'ON ‘ON

81-91/g Jusws|neds e uojnog
abais np oeg

¥/€ Xoun g1-9}/G uojnog

abais np uossay

oun 91-8/¢ uldl} N0JO]

a|quiasus sooyo-aled 9| ‘4o|bued
10AId @p So0yd-aled 8| woddng
8sleyn

NOILdIHOS3a

412 VA
1/6961
L/81L1
Xi8Lvel
009008€.
G907}
99108}
€2990¥

3031d
aa
‘ON

2 1SS'9 xal-jess

393IS NA IT9INISN3
9€-00 2 096 LINAOHd 3A 'ON ‘(€09€002+096) L12rHS61L9d 3TIAOW 3A OHINNN - - HNILOVHL



cl

‘ww ¢'Gg = 9onod | -- 'N-"3 seonod us seguuop 090" X LE9'| X €6." 9|l9pUoOY /96881 €9

1u0s uesodwod 9P suoisuswip sg| salnol FNOHVINIYH oun 91-8/¢ uial} nomg 009006¢€.L 0g
"Bl gt X 8/e-¢ X e/t allepuoy cl8ELI6l GP

€60°X0G. XG| G I8ssnod 9||spucy 60L& 81 IUSP INSJ08S ceLv6l  GE
G 1D §'¥ X 81-91/G uojnog cls08.v. ¢l 91/ utey} 8|lvpuoy 00s0v00L €€
UORO3IIP P UOISUSIXF,p 81gJY, T GL096} ML ¥/€ X 91-8/€ SIA 1900041 8¢
Hoddng /61961 0L uonoalIp P JUBJOA Np UCISSU]  8erXPS8Yiy  9¢

81} XG0S X G'| 9||spuoy cole6l 69 aubeg Sv8v6lL  ¢¢

G D v1-91/. Ui} nosox 00l006€L 89 uonoaIIPp 8p JUEJOA NP Inajeidepy LE/981 (¥4
jueAsp naisse np 9j|inog LELV6L /19 uondaJIig ep ®H0g  8c¥XG.lE86L  O¢

€ X ¥1-91/, uojnog 87.0c0lL 99 uonoaulg ap Jenbed 6c.v61 61

JUBASp NaISSS Np 8SION veLv6L 99 uonoalig ep alqiy 0ccsor 9l
|nusial 8p Hossay 6¥8661 V9 jun $g-g/¢ jueliss-oine noJoy oo9ovseL Gl

v/€ X 81-91/G SIA c¢lS0004L €9 8/€ uIdly 8jj8puoy 0090%00F VI

"0 ‘uondalip ep aieg IWiv6l 29 "Bl 9} X ¥/1-} X gg/g¢ 8llepuoy Xeviiclk €l

D™D ‘uonoalip ap aleq ov.v6l 19 ayooiq ap uoyonde) Xceelel 6

}1-8/G Uidl) noJox oookzeeL 09 G/-¥0€S1# enbeg 620000¢} 8

991nQ 3j|spuoy 8v.v61 69 el 9} X 8/G-| X gg/ge 8llepuoy X8vLicl L

Juswajneds e uojnog Lv/¥6L  8S Jalled H99¢9 9

"a-O ‘neasnj op s|quiasul 880€0Y S

naligdns j9.41e,p Loddng qov/.0v LS "D0 ‘nessn} ap s|quiesul /80€0% 14
9si01941u8,p NaIssy 9eLviy  GS jueASp NaIsss,p s|quissuy 904181 14

¥/1-¢ X oun 9}-8/¢ SH uojnog 9€909.¥. VS uonoalip 8p JUBIOA 82V XE08V LY I
NOILdIHOS3a 303id H3H NOILdIHOS3a 303id H34

ia 3d ida 3a

‘'ON 'ON ‘'ON 'ON

21 2aNDIT xel-Buleals

NOILDO3HIA V1 3a 319IN3ISN3
9€-00 2 096 LINAOHd 3 "ON ‘(€09€£002+096) L12vHS619d 3TIAOW 3A OHIWNN - - HNILOVHL



L

"u019||INa4 8p Jnalow 82 unod anjeas Jioanod 1ney snid

ap Jnajow un Janyisgns nad uoneis Ry sbbug ‘ouoeded 18 uoeolge) ap SuolE)WI| SSP UOSIe U INdlow ap SljIgeleA
el-e-Inajow 9| 10 ‘(apniye,| ‘aupiwny,| ‘einjesodwal B|) sajueiquie uoelodo,p suoipuod s ‘uonedldde p suonenwi
s9| ‘(010 ‘JueIngJed ap adwod e| Unajeingled 9| ‘Juawassiplolal o) Y4abieyd ‘uswaddeydy,| Ure p Jnakonsu o)) sallos
-s900k S9| ‘e 91wl Sed siew ‘INjoul SINd10B) 8P JUBWILIOSSE dun,p UOSIel Ud 1S8 9oualayip 818 "(d1au no « ade(d Ins

» ‘a|qellan aouessind e|) Jioanod ap uswadinbg,p suuop neadiow un suep 9sijiin puenb anjead assolb ap Jioanod 9|
sed eladdojonap au zeb sp Jnajow 9| ‘wewadinbg,| ap uonelado,| e se|qedldde senbifojoos saws|qold ap S19LeA €| 19
9oe|d 1S9 sunajow sjanbss| uns synpoud ap abie| nes|qe] 8] XNap s8] suuo( "INdloW ap dl|IeLEA B|-B-INdJ0W 9] 18 Sjue
-lque uonelado,p SUOIIPUOD SB| ‘S8SOYD Ssaline aius ‘Jed 9108ye 1s9 18 seq sn|d BJas Iniq Jnajow ap JioAnod ajgean
97 '(5-2002 UOISINGY B|) G661 JVS B JUswawIojuod 99611100 919 B 18 9nuslgo 919 B JUSWSSSE|D 9P UOIINISXa,| 19
‘(81Np9201d ®B| JUBNBAT UOISIO] 8P JUSWOJA 8] ¥ INdIOJA 8p JI0ANOd 118d 3|) O¥6 | L[ 8p02 8| (sinajowoiny sinaiuabul,p
9191008 B|) JvS ke 919nbi1o Juswaw.IOU0D 1S3 S|anpiAlpul zeb ap Jnajow ap sajgpow s9| Jnod JueneAs nig JioAnod a7

HN3LON 3d HIOANOd 3A LNIW3SSVTO 3d NOILVINHOLNIA

‘ww ‘Gg = 9onod | -- ‘N-"3 s8onod us seguuop
Juos esodwo9d ap SUOISUSWIP S| S8IN0L :INOHVYINTH

Y/€ X 02 - /1 SIA clv0L9L1L 16
"BP 91 X 8// X 2E/6 ol|lopuoy 9116061 96
0’} X91-8/€ SIA 91900041L 06

G'1-G 19 X ¥ X 02-9}/.L uojnog Le6€L)L S8

P/L-1 X 91-8/€ SIA 0290901 8

nob3,p aj0419d 9| Jeyonog 799181  ¢8

a|1oe4 aqn} ap 1nob3,p 8j049d 8] 9Sv8Y 1 I8
G/'X81-91/SXnalosuedxisesinzaAop veee6l 61
alnjuien L6299l 69

oun 0g-¥/| noio3 oorolseL  SG¥
9}/. uiely 8|jpUOY 0040¥00} ¥

nedn} np ebe.les ep epug X.8veel L€
so||aoule-aled np nap 08L.€E1L 6¢
9oUBSS,p 81INPUO) LELI0Y 8¢

['4 SO49 0S40 X O H# SIA 8S€91v Le
zeb sop spuewWwo) | gPX9e99.L 02
neadeyd np sjquiasug Gggll6lL 8l
0G| ©0UasSa,p JI0AI8SoY S¥S.0v¥ Gl
Jnajow np aljnod G8610% cl

Inajow np 81041N02-aping) 6LEV6 1 6
XNalus|IS 45174 4

£/9d1€ ON ISPOIN S®dg Jndjoy - ----- H
NOILdIHOS3a 303i1d d3d

Ia 3d

'ON 'ON

dN31L0ON
9€-00 2 096 LINAOHd 3A 'ON ‘(€09€002+096) L12rHS61L9d 3TIAOW 3A OHINNN - - HNILOVHL



]2

¥ x@1-]Ao|-sg-aulbus

S3T13ONILI-VHVd
dILV1TINOV4d LN3NdINO3

dN31O0N
9€-00 2 096 LINAOHd 3A "ON ‘(€09€002+096) L12rHS61L9d ITIAOW 3A OHIWNN - - HNFLOVHL



‘ww #'Gg = 9onod | -- *N-"3 s8onod ua seguuop
Juos Juesodwod ap suolsusWIp S8 s8N0 :INOHVINIYH

wswabueyn 9| Jaley

a|jepuoy

G U9 | X ¥1-91/L uojnog
lus[ed9( ,889°| uoIsus} ap aijnod
anualel ap UoSsaYy

"Br 9} X 8/G-1 X gg/Ge ollepuoy
9pN09 18IA8T Np 8pInY)

9pNnood JaIneT

obeAeique p piodoey

a|jepuoy

as101041ug

uojnog

JuUsWIBUUOIBIS 8P UlsJ) NP uoping
L OEN

wewebueyn a| Jipuog
abeAeiquia p seig

agle,| ep s|qwiasuy

uoJoe ulsi

9|BeJluUdd JUBWaMEIY,| dp 8pInY
Juswiauuonels ap ulaly np 1nboT
GZ9' uoJos uisi

aubeg

abeAeigwg np possay

NOILdIHOS3a

8€G801
96250
91208.¥.
/8c¢/0¥
/81€0Y
X8v.Llcl
81EV6I
LIEV6L
€cev6l
0lceel6l
[¥A% (6]
¢c90tieL
S0GXEOVB6 |
cL69S|
9Gv./61
V12961
6€5801
68c¢/61
0EveLY
yASTA*{0] %
06¢.6}
clco6!
X60450}

3031d
aa
‘ON

6.¢
€€c
(494
LEe
lce
S0¢
06}
68}
88l
/81
98l
a8l
12
€81
8.1
9.1
Gl
1ZA"
0L}
/91
991
a9l
191

434

‘ON

Jlojelie p aould
/€ X 8/1 @npus} 8||idnon

.| @nuajal ep Hossay

¥/€ X 8L-91/G SIA

0S°2 X 81-91/S uojnog

uoIsIO} 8p ayodepe np uoddng
81-91/G ulelj noiog

oun 81-9|/G Uil NoJog

abn ap Hossay

uoIsJI0} 8p ayoeny

g/L X p/L SIA

G 19 81-91/g uojnog

nesuued

aIqJe,| ap ajquiesul]
a[eplozade.y 810411N0D

jus|edsd ,016 uoisusl 8p sljnod
91-8/€ uiai) noto]
Inapusl-19jeb np ainog

uojnog

a[epad e| Jahed np ainpyaAno)
"er 9l X ¢/1-1 X 2€/G¢ 8lIspuoy
Bswsuuonels ap ulal4 np abi]
3 ue anbeg

uiel4 np abi|

uoinog

abn ap wswebueyn

ulei4 np Yossay

el 91 X 91/€L X 2E/E L ollepuoy
910 941e)

(se|qiuodsip uou saulajul S8291d)
21 Jean) 0IpAH ‘e|xesuel]

NOILdIHOS3a

v8v69L 091
210209, 651
Hl6vb €Sl
21S000L1  S2l
0250102, 22l
LL9SZL  I2l
00S006EL 9L1
00S008E. i1
8Lv80v 66
£6€80v 08
gevevl vl
vYSOBYY. €L
82vX02286L 0L
00296} V9
XL0662}  9G
ozeV6l  2S
009006E. IS
L2sv6l 05
v190L12. 6
Hesss v
X6vLl2t L€
2ellB6l S
1000002+ €€
16E80Y 62
IZYXPSI60Y €2
09961 22
96261 LI
olElEL6L Gl
X€8S€2t 2
------ !
3031d 434

3a 3a

‘'ON "ON
LN3INN]VHLINT

9€-00 2 096 LINAOHd 3A 'ON ‘(€09€002+096) L12rHS61L9d 3TIAOW 3A OHINNN - - HNILOVHL



ZL_JGpUGJ ¢l Xa}-aAlp

LIN3JNNIVHLNT

9€-00 2 096 LINAOHd 3A "ON ‘(€09€002+096) L12rHS61L9d ITIAOW 3A OHIWNN - - HNFLOVHL



‘ww #‘Gg = 9onod | -- ‘N-"3 seonod us seguuop
1UO0S Juesodwod 8p suoisuswip s8] S8IN0] :JNOHVINIY

8/€ X 0¢-t/| SIA

81-91/S |BJuad ulai} N0I0g
a|le,| 9p a@slo}au]
ayoeny

abi

‘DD ness|q 9||luY

' O nessiq 9|uY
neauued np a|quiasul
81-91/G ulaly noJo3

¥/€ X 81-91/S SIA

9[|uY Np uesu|

P/L-1 X 81-91/G uojnog
Inalgjul pioq ap nes|qeL
8|inog

SISSEYO

8linog

8/G X ¥2-0l SIA

auualow asionel]

2/l X ¥/1 seqg-iney sIA
¥/€ X 91-8/€ SIA
suga@/buiumoig 9| 1aba10.1d
10Ald 9] woddng

HUNpuUod ap Inajey) ap uoyonde) a7
uoddns g Jainojug
So0y2-ated np 1oden

I'd SOH 0S2°0 X O}# SIA
Z/L X8L-91/S SIA

Inaugyul abejene,p aleg
3|l

¥/€ X 81-91/S SIA

‘ao elnus| ep 9|uY
SlIR)

‘D0 8lnus| 8p 9|y
10de)

pJog ap nes|qeL
Inauadns abejane,p aieg

NOILdIHOS3A

901009}
0050€6€L
62190
191661
291601
ce8es|
£e8€8|
18SY LY
005006€.
¢1S000.41
821 X628€E8|
0cs08.4¥.
290€61
8¢1Xc0lE6t
09¢v61
8ccS6!
9//.00¥%
(431

4% 744"
21900041
6cEv6l
20810%
ccev8l

82 Xvcce6!
Lc6v8I
8GE9 LY
80506V 1
c8cely
8cvXcl8Y v
¢1S090.L1
669XGEBE8I
8c8E8I
66SX1E8E8I
821XE6EEBI
8SXE8.L.L61
c8cely

3031d
aa
‘ON

/8¢
9€¢
151574
8¢c
YARS
80¢
20¢
961
761
68}
981
€8l
csl
181
08}
L1
9/1
VA"
a9l
6S}
4]
IS1
05}
8¢El
LE1

S3LINI3ONI/SISSYHO
9€-00 2 096 LINAOHd 3A 'ON ‘(€09€002+096) L12rHS61L9d 3TIAOW 3A OHINNN - - HNILOVHL



747 L1 04d-As-211|9” X@1-SIsseyD)

v

S3LINI3ON3/SISSYHO
9€-00 2 096 LINAOHd 3 "ON ‘(€09€£002+096) L12vHS619d 3TIAOW 3A OHIWNN - - HNILOVHL



ww $‘Gg = 9onod |-- ‘N-"3 seonod ua segu
-uop U0S Juesodwod ap suoisuaWIp s8] s8N0 :JNOHVINTIY

SOY 8sJ4aAUl [ENPON ve8L6L 16

0CX¥L-0} SIA ovse6l €6

sleuieH G1996F ¢6

aInusAN0) Gc/00¥ 06

abeakeiqus,p a|qed np abejjinolian ap Jnaydniuniy 208.6L /8
aJeyd np ueIN02 8p aslid gvesll 6L
abewn|y,p sissey) 9| Jey0|dx3 6700% (WA
¥/€ X 81L-91/G SIA 2LS090LL 99

aplous|os L0526}  €F

auJ0g 8p aInUsAN0) €oGIEL 2h

2/L X 0e-v/} SIA 80%0c..L} (87

abewn|fe p sa|qeo sep sleuteH 860L0Y OF
aJgiwn| ap Jnaydniisiu] XZhL0LE V€
auleyo/a1o GE6LLY €€

abewnfe,p Jnsjoejuon soce6l 0¢
Inaydnuieiy| SYSLOY 62

Jlou - ainapig)sod 9id 8| 8p "er 9 op assew ap d|qeD 688861 8¢
oun 0g-¥/1 noio3 oovolseL L2

9|qisn4 8GlSZL 92

alenReq ap a|qen v68CLly G2

9G1 I.N 8nodwy resky  cc

sieuseH 6S.E81I (¥4

9ssaid abe||inos1on ap Jnajdnuiaiu| 8c19.1 91
dlilejeq sp doeg 8cceb 8

¥/€ X dun Og-/| uojnog cr09.LvL 4

allepeqd S9vE9|L 3

NOILdIHOS3A 3031d 434

3a aa

ON 'ON

3NOIH.LO313
9€-00 2 096 LINAOHd 3A 'ON ‘(€09€002+096) L12rHS61L9d 3TIAOW 3A OHINNN - - HNILOVHL



3
> §)
<
@ &)} > wn
= 50 < n
= 3
3 o
m-. -

Q

5] b4
2 ) 2
= g
o Yol
3 3
< _ z
@ o
@ !
— e
S 5
(=4

o

=}

7

3NOIH.LO3T3
9€-00 2 096 LINAOHd 3A "ON ‘(€09€002+096) L12rHS61L9d ITIAOW 3A OHIWNN - - HNFLOVHL

N



"39v18Y0 NA mrllzlsvgaNr\[l%mNoozl NOg

37434NSSY HNOd 30V 1d N3
S31dINONY S3ASINTH 3413 INJAIOA STTT13
SHNILO3INNOD ‘3730q0W NA NIILIHLINI T HNOJ

SEEI/\EI'INEI 313 1INO S3310SI

O SIONId $371S ‘anodvINaY

Sé'gﬁé’l%'é“ﬁ%%" $3370SI S3IONId
+

€

(4LOD YTTINODOV)
ANALOANNOD

STeuIel] pIoq op ned[qe],

(41LQD Y 1dNODDV)
ANALOANNOD
SIBUIRH SISSEYD LV + S + g|30vadvINgd
Zv+1 IV +48 JHOHVIN
o ‘a v +g 3IOVNNTIV
. 2 /AHOHYIN
D O IW+O+N | 1344V
O Qg «SLivd,,  1INJHID | NOILISOd
— IOVIANTIV.Ad HN3LOVINOD

STAUVH

HION

(NIOT NV SIHIINNTINIA/L 009€ & N VO ¥ SLTOA w\(\

BHBIWH'I HnEIJ.dﬂHHEIJ.NI

JONVHO

3aoid

371NA0Yd v 3

NIA/L 009€ ® SIHIJNY S 30 V'O!

OVHIV103.0 30 INILSAS 37"

(EIHONVHE)HG 1S3 394VYHO 30 INILSAS

(/L 009€ @ OO WV €)
37)W/L 009€ @ NI VO SLTOA 82

3d INILSAS NA INIW3AN3H

JDHVHO Ry

(41LY.LINOV4)
1101INXd

!
EPNESSE AN /

EJ.InCINOO

3AIONZTOS ION3ISs3a
1344HVv.d ANVOHO

WANIXYIN NOS VHANITLLY
JONVTITIHE V1 HHEHHOOV 1S3
HN3LOW 37 ANVNO -¥H3SSIvVE

S3HVHd S3d 3ONV 11148

V1 ILNITVH NV 'HN3LONW

HION

3HIVHOH
Ton O un3tanoo NA 3SS31IA V130 NOILONOS
N3 VHIONVYHO SIHVHJ
(3HANITAIO 319N0OA ¥ SHNILOW (411Y.L7N0V4) S3A IONVT1TIHE V1 ONOd
s318ns s310N08 2) ‘INOIYL0313 JIDHANI.A
Ve S - LN o S— 30HNOS IHAOHd HNTT
30 3uNL83AN0 | 3OVANTTV | /30 LN3SOdSIA S3HVHd S31
. 314311v8 V1 HNS SIHONVYHE
3413.d N3N NV 1VIOAdS
HNILVYNHILTV.A INTLSAS NN.d
e \ 3dINO3 1S3 HN3LOVHL IHIOA
STRUIRH
: SISSRYD) : z INOHVINIYH
: HNILOINNOD LNVLINOHIO-LHNOO : %
I | g
- Q J/ | i
| R Y A B N |
! ANALOANNOD |
[ NOILLONOf |
| T
| 9\/
| |
I 7077
: (3dND90 NON) o < HoN PN @
| 393ISNA HnEILdnHHEIJ.NI' Iy > HION AN
I HION Ad
! T HION
! 5 ) ( )J _________ 1
| |
|
: | HION
! SH3IA3Y SNvVA Svd !
: 3JLNINY3d SYIAIY : HIoN
| |
777777777777777777 dn 31vaad
SO pIELER ?QWLVHﬁ!“%
(31NVH 37va3d) HION \ !
Bgm\;l;iwi | |
1
T s PP ‘ —) 1 O
; : ; i |
O i O : | !
. H ! 1 |
: i : —O | O—
N . |
O | O S N w
3HONV18 - - . 3IHONVIE
| |
S - ‘ (41L¥1INOVH)
: ‘ 31di1snd FHLINIHILNY
: ‘ 39N0Y 39N0Y
dJn3ayyvwnaa 0 - - - - -
7 HGIONEI'IOS JI4311ve
oo
- +
4-LLHOS
VINIHOS

9€-00 2 096 LINAOHd 3A 'ON ‘(€09€002+096) L12rHS61L9d 3TIAOW 3A OHINNN - - HNILOVHL



JOV YT 0 OSHT A et JILNVHVYD

| 5258 SIINYINOSTYH3d
Q| v R 3SNIANOL V1 30 TOYAT
S 3SN3ANOL 30 HALHYO
| -2 353IS N4 I1INISNI
S NOLLO3HIA v 30 S19NASNS
L L=+ 1155 HAZLON
(G- 145 LNIWINIVHLNS
/-SSR SILNIZONT/SISSVHO
Gl 44444 INOMLOTS
g 424888 VINIHOS

S3H3I1lVIN 3d 319V1

9091d ¥| op uonduose( .

9091d B| 9p 0JOWNN «

«(€09€002¥096) 112vHS6149d. - 3TIAON NA OYINNN -

,Analoel] , - INpoud «
:SueAINS sjuswaublasual s sinolnoy zauuop ‘ebueydal ap s8291d SBp Zapuewwod SNOA anbsio
‘abals 9] Snossap ‘a|ie,| NS BISANOI] 8S 1INpoid np 9|9pow ap oJownu a7
Ja1no1ed 8j9pow 8p oJawnu un e Jndjoell anbeyn

‘uolneoluapl,| Jeujioe) Jnod spueib
sn|d 1S9 8aJjuOW BUBSSIA B INd}okl] 8J10A 8p abejuowsp no/id abejuow o) suep apiNb un swWWOod
|[enuew 89 sed zas||IN,N "9}8yde ZaAe SNOA anb ajopow 9| Juswaloexs Jajuesaidal sed juaanad au
suolnessn||l se -ebueyodal ap $9991d S| JOPUBWIWIOD 8P UI0SS8( B 9||19/|I puenb inajoel} np seayo
-B1op op sod91d sap uonedyuaplp sushAow S| 98AE JUBID 9] Jiuino} Jnod JuUISSaP 919 B |anuew 89

TANNVIA 3O d3SIMILN LNJWINOD



"N-"3 xne swiuduw| 10 60°20°€0 ¢ AdY glLeeey

wo9 oid-uejnod -mmm :qam ayis ai}0u ZaMSIA

‘NOILLVSITILN 3d SHOT AL1HNO3AS 3d S3LLINNT S3A SHNOrNo.l Z3140d

3dSNO13d 3d HN31O0VHl

"9]1IN29S 9P SUOIONIISU| )9 SJUBWASSH)
-19AY S99 sed zasi| au SNOA IS J18}|NS3J Ud J-1 ZV H 96 I_ a d
juaAnad sasnalIgs SaINSSa|q Sa7 '9NINI9S
ap SUOI}ONIISU| SI] 19 SJUBWSSSIMIBAY S|

SN0} ZaAINS |[DNUe\ alluawasnausloszasrl u 3 1 3 G O w
u
AN

‘1INJINISSILYIAVY @
NOILVHVdd4d 3d S3114Vd 3d T3NNVIN

Oldd unijnod

Svd Z313r 3N ANVLHOdNNI TaNNVIN




